
PARTS LIST

CONTENTS

PS10E

1. MAIN BODY ..................................................................1 ~ 2
2. CHEMICAL TANK.........................................................3 ~ 4
3. ACCESSORIES ..............................................................5 ~ 6

P/N 524815

2019. 04.



- 1 -

1.	PS10E
	 MAIN BODY

26

17

19 18

Fig.3

23

24

25

20

21
22

16
27

2

38

A

B

A

11

12

8Fig2.

7

5

14

35
36

37

31

27

15

29
30

34
39

10

6

3

9

28

32

13

33

B

4 5~8



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

1-1	 353140	 PS10E	 1	
1-2	 131596	 Pump Ass'y	 1	
1-3	 132988	 Battery Checker Ass'y	 1	
1-4	 661712	 Bracket Ass'y	 1	 Incl.5-8
1-5	 661713	 Bracket	 1	

1-6	 661714	 Battery Holder	 1	
1-7	 661715	 Bracket Lid	 1	
1-8	 660725	 Screw	 3	 M4x10
1-9	 661716	 Terminal Cover	 1	
1-10	 019001	 Tapping Screw	 1	 M4x10

1-11	 660538	 Wire Harness	 1	 Incl.12
1-12	 114032	 Fuse	 1	 7A
1-13	 131610	 Packing	 1	 13x30xt8
1-14	 660539	 Screw	 4	 M5x20
1-15	 660834	 Nut	 4	 M5

1-16	 464086	 Grip Ass'y	 1	 Incl.17-27
1-17	 115865	 Packing	 1	 12x17.5xt3
1-18	 550166	 Spring Pin	 1	 2.5x14
1-19	 132550	 Pad	 1	
1-20	 132555	 Valve	 1	

1-21	 124612	 O-Ring	 1	
1-22	 014194	 O-Ring	 1	 S4
1-23	 132558	 Cap	 1	
1-24	 011345	 O-Ring	 1	 P12
1-25	 117074	 Spring	 1	

1-26	 117549	 Switch	 1	
1-27	 116013	 Connecter(Male)	 1	
1-28	 125370	 Hose Clamp	 1	
1-29	 107046	 Band	 1	 CV-125
1-30	 134108	 Hose Guide	 1	

1-31	 660543	 Suction Hose Ass'y	 1	 Incl.32-39
1-32	 660544	 Hose	 1	 5x9x250
1-33	 130742	 Strainer	 1	
1-34	 134030	 Hose Boots	 1	
1-35	 127241	 Band	 1	

1-36	 134677	 Hose Band	 1	
1-37	 134678	 Screw	 1	 M5x25
1-38	 126992	 Nut	 1	 M5
1-39	 106348	 Band	 1	 075-06-00



2.	PS10E
	 CHEMICAL TANK

- 3 -

8

9

10

12

1 7

6

Fig.1

4

5

3 2

11

13



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 4 -

2-1	 660528	 Chemical Tank	 1	
2-2	 132005	 Cap, Chemical Tank	 1	 Incl.3,4
2-3	 126668	 Valve	 1	
2-4	 123216	 Packing	 1	
2-5	 123217	 Strainer	 1	

2-6	 134680	 Cap Ass'y	 1	 Incl.7
2-7	 014818	 O-Ring	 1	 W1516-16
2-8	 660545	 Cushion Pad	 1	
2-9	 127786	 Screw	 4	 M5x12
2-10	 130219	 Knapsack Band	 1	

2-11	 661717	 Label	 1	 PS10E
2-12	 661718	 Label	 1	
2-13	 661719	 Label	 1	 PS10E



- 5 -

3.	PS10E
	 ACCESSORIES

4
6

5

3

2
1

7

8 9 10

11



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 6 -

3-1	 566042	 Nozzle Pipe	 1	 Incl.2
3-2	 566073	 Packing	 1	 11x17xt2.5
3-3	 660549	 Nozzle Ass'y	 1	 Incl.4-6
3-4	 660753	 O-Ring	 1	
3-5	 660754	 Nozzle Plate	 1	

3-6	 660756	 Cap	 1	
3-7	 134096	 Measure Cup	 1	
3-8	 660551	 Holder	 1	
3-9	 661721	 Battery Charger	 1	
3-10	 660553	 Battery	 1	

3-11	 661723	 Instruction Manual	 1	 PS10E


